CYSTIC FIBROSIS ORAL ANTIBIOTIC TREATMENT DOSES
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AMOXYCILLIN
Capsules: 250mg and 500mg. 125mg 250mg 500mg
Suspension: 125mg/5ml and TDS TDS TDS
250mg/5ml
AUGMENTIN DUO 0.3ml/kg S5mls
Suspension: 400/57mg/5m| BD BD
AZITHROMYCIN (3 day course) 10mgl/kg
Capsules: 250mg. oD
Suspension: 200mg/5ml
CEFALEXIN
Capsules: 250mg and 500mg 125mg 250mg
Suspension: 125mg/5ml and TDS TDS
250mg/5ml
CHLORAMPHENICOL 250mg
Capsules: 250mg TDS
CIPROFLOXACIN 20
Tablets: 100mg, 250mg, 500mg mglkg 250mg 750mg
and 750mg. BD BD
Suspension: 250mg/5ml BD
LARITHROMYCIN
? lets: 250m LS - e 125mg 500mg
sab bonei 501295 /5mis and mg/kg mg BD BD
uspension 125mg/5mls an
250rFr)19/5mIs ’ BD BD
CLINDAMYCIN 8 75mg 600mg
Capsules: 150mg mg/kg TDS TDS
Liquid 75mg/5ml TDS
CO-AMOXICLAV 125/31/5ml | 425/39/5mi 0.5ml/kg TDS
Saspension: 125/31mg/smiand | 0.5mllkg up to 10ml 125/31/5mi 625mg TDS
Tablet 375ma and 625mg TDS (or 5ml of 250/62/5ml or 375 tab)
CO-TRIMOXAZOLE 120
Tablet: 480 d 960
Sis:ension:mZ%lgrr;g/SmIn;?\d mg 240mg BD
480mg/5ml BD
FLUCLOXACILLIN
1. gggsuleg: 250mg and 125mg 250mg 500mg
mg. Syrup:
125m3/5n¥| arr)ld TDS TDS TDS
250mg/5ml

*All antibiotics to be given for 14 days unless stated otherwise.



CYSTIC FIBROSIS

ORAL ANTIBIOTIC PROPHYLACTIC DOSES
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AUGMENTIN DUO 0.3 ml/kg
Suspension: 400/57mg/5mi oD
AZITHROMYCIN 10mglkg
Capsules: 250mg. .
Suspension: 200mg/5ml Three times per week

FLUCLOXACILLIN
Syrup: 125mg/5ml and 250mg/5mi

TRIMETHOPRIM
Suspension: 50mg/5ml

CO-TRIMOXAZOLE
Suspension 240mg/5ml and
480mg/5ml

2.5ml BD of 240mg/5ml




